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Test Summary

51.1 ANTENNA REQUIREMENT
RESULT: Passed

51.2 PeEAK OUuTPUT POWER
RESULT: Passed

51.3 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHz BANDWIDTH
RESULT: Passed

514 SPURIOUS EMISSION
RESULT: Passed

515 20DB BANDWIDTH
RESULT: Passed

5.1.6 FREQUENCY SEPARATION
RESULT: Passed

5.1.7 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.8 TiME OF OCCUPANCY
RESULT: Passed

519 CONDUCTED EMISSIONS
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1 General Remarks

1.1 Complementary Materials
All attachments are integral parts of this test report. This applies especially to

the following appendix:
Appendix 1: Test result

2 Test Sites

2.1 Test Facilities

Shenzhen STS Test Services Co., Ltd.
1/F., Building B, Zhuoke Science Park, No.190, Chongqing Road, Fuyong Street,
Bao’an District, Shenzhen, Guangdong,China

The tests at these test sites have been conducted under the supervision of a TUV
Rheinland engineer.




Proguite /A TOVRheinland®

Products

Priufbericht - Nr.: 16085910 001 Seite 6 von 28

Test Report No. Page 6 of 28

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Serial Calibration

Name of Equipment Manufacturer Model NuTbEr Due

carrier frequencies separated/ hopping channel number/ dwell time/ maximum peak output
power/100kHz bandwidth of frequency band edge/ Spurious Emissions at Antenna Port/
Restricted Bands

Spectrum Analyzer Agilent E4407B MY50140340 | 2017-10-22

Conducted Emissions

EMI Receiver R&S ESCI 100529 2018-03-24
L.I.S.N SCHWARZBECK NSLK 8127 8127450 2018-08-18
Radiated Spurious Emissions
Receiver R&S ESU26 100526 2018-03-08
Loop antenna R&S HFH2-Z2 881058/58 2018-04-17
Biconical Log-periodic | prg | |NpGREN 3142C 00075971  |2018-04-17
Antenna
Horn antenna SCHWARZBECK BBHA9120D D752 2018-03-03
Biconical Log-periodic | +pqr CBL6111D  |45873 2017-10-24
Antenna
Horn Antenna Schwarzbeck BBHA 9120D [9120D-1344 |2018-03-06
Per-Amplifier Compliance Directions

PAP-0126 25002 2018-01-03
(0.1-26.5GH2) systems Inc.
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of
Metrology) or where calibration is performed in other countries, to equivalent nationally
recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or
according to manufacturer’s specifications. Additionally all equipment is verified for
proper performance on a regular basic using in house standards or comparisons.

2.5 Measurement Uncertainty

Uncertainty for conducted emissions measurements is 2.40dB.

Uncertainty for radiated emissions measurements is 4.40dB (30M-1GHz) and 4.40dB (>
1GHz).

The reported expanded uncertainty is based on a standard uncertainty multiply by a
coverage factor k=2, providing a level of confidence of approximately 95%.

2.6 Location of original data

The original copies of test data taken during actual testing were attached at Appendix 1
of this report and delivered to the applicant. A copy has been retained in the TUV
Rheinland (Guangdong) file for certification follow-up purposes.

2.7 Status of facility used for testing

Shenzhen STS Test Services Co., Ltd.
1/F., Building B, Zhuoke Science Park, No.190, Chongqing Road, Fuyong Street,
Bao’an District, Shenzhen, Guangdong,China




Produkte A TUVRheinland®

Products

Priufbericht - Nr.: 16085910 001 Seite 8 von 28

Test Report No. Page 8 of 28

3 General Product Information

3.1 Product Function and Intended Use

The submit sample SOACC021BTBK is Sobro TV Dongle with Bluetooth 2.1 +EDR. They
can be used in following electromagnetic environment: residential, commercial and light
industrial, urban outdoors.

According to the above information, full tests were performed on model SOACC021BTBK.

3.2 Ratings and System Details
Table 2: Rating of EUT

Kind of Equipment Sobro TV Dongle

Type Designation SOACC021BTBK

FCCID BUQ-SOACC021BTBK
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Table 3: Technical Specification of Bluetooth (BDR & EDR)

Technical Specification

Value

Operating Frequency band

2402 — 2480 MHz

Bluetooth Core Version

2.1+EDR

Channel separation

1MHz

Extreme Temperature Range

-10°C to +40°C

Operation Voltage

DC 5V, 1A

Operation Voltage
(Adapter SW0501000-A04)

100~240Vac, 50/60Hz;

Modulation

GFSK, 8DPSK, m/4DQPSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

0 dBi

Table 4. RF channel and frequency of Bluetooth (BDR & EDR mode)

RF |Frequency| RF |Frequency RF Frequency RF Frequency
Channel| (MHz) |Channel| (MHz) | Channel (MHz) | Channel (MHz)
0 2402.00 20 2422.00 40 2442.00 60 2462.00
1 2403.00 21 2423.00 41 2443.00 61 2463.00
2 2404.00 22 2424.00 42 2444.00 62 2464.00
3 2405.00 23 2425.00 43 2445.00 63 2465.00
4 2406.00 24 2426.00 44 2446.00 64 2466.00
5 2407.00 25 2427.00 45 2447.00 65 2467.00
6 2408.00 26 2428.00 46 2448.00 66 2468.00
7 2409.00 27 2429.00 47 2449.00 67 2469.00
8 2410.00 28 2430.00 48 2450.00 68 2470.00
9 2411.00 29 2431.00 49 2451.00 69 2471.00
10 2412.00 30 2432.00 50 2452.00 70 2472.00
11 2413.00 31 2433.00 51 2453.00 71 2473.00
12 2414.00 32 2434.00 52 2454.00 72 2474.00
13 2415.00 33 2435.00 53 2455.00 73 2475.00
14 2416.00 34 2436.00 54 2456.00 74 2476.00
15 2417.00 35 2437.00 55 2457.00 75 2477.00
16 2418.00 36 2438.00 56 2458.00 76 2478.00
17 2419.00 37 2439.00 57 2459.00 77 2479.00
18 2420.00 38 2440.00 58 2460.00 78 2480.00
19 2421.00 39 2441.00 59 2461.00 / /
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3.3 Independent Operation Modes

The basic operation modes are:
A. On, Traditional Bluetooth
1. Transmitting on low channel
2. Transmitting on middle channel
3. Transmitting on high channel
B. On, Traditional Bluetooth on Hopping channel
C. On, Bluetooth connecting mode
D. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

Block Diagram

Circuit Diagram
Operation Description
PCB Layout

BOM

FCC label and location
User Manual

Internal Photos

© 0 N o A~ DR

External Photos
10. Application form




Proguite /A TOVRheinland®

Products
Prifbericht - Nr.. 16085910 001 Seite 11 von 28
Test Report No. Page 11 of 28

4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5.

All testing were performed according to the procedures in ANSI C63.4: 2014 & ANSI
C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

The product has been tested together with the following additional accessories:

Kind of Equipment | Manufacturer Model Name S/N
Notebook Lenovo E46A EB24320428
. YNG6W-
AC/DC Adapter Yingna 050100UU /
iPhone Apple A1586 /

4.4 Countermeasures to achieve EMC Compliance

The test sample, which has been tested, contained the noise suppression parts as
described in the technical document. No additional measures were employed to achieve
compliance.
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4.5 Test set-up

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

EUT& 3m
Support U

Turn Tahle

Ground Plane

Test Receiver

MOUOB

O O O e

Diagram of Measurement Configuration for Mains Conduction Measurement

EUT &

Support stand

LISN
&0c
|
Ground plane

Testreceive | | |-— I
CER
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Diagram of Measurement Configuration for Conducted Transmitter Measurement

Spectrum

EUT

Analyzer
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test Specification

Test standard . FCC Part 15.247(b)(4) and Part 15.203

Limits . the use of antennas with directional gains that

do not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional
gain of antenna is 0 dBi, and the antenna connector is designed with permanent
attachment and no consideration of replacement.

Therefore the EUT is considered sufficient to comply with the provision.

For more details, refer to EUT photo.
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5.1.2 Peak Output Power

RESULT: Passed
Test Specification

Test standard . FCC Part 15.247(b)(1) & (b)(3)
Basic standard : ANSI C63.10: 2013

Limits : BDR/ EDR: 0.125 Watts

Kind of test site : Shielded Room

Test Setup

Date of testing : 11 Jul, 2017

Power supply . 120Vac, 60Hz

Operation mode : A (See 3.3)

Test channel : Low / Middle / High

Ambient temperature : 23.2°C

Relative Humidity . 55 %

Atmospheric pressure : 101 kPa
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Table 5: Test result of Peak Output Power, GFSK

Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 -1.50 0.00071 0.125
Middle Channel 2441 -2.50 0.00056 0.125
High Channel 2480 -3.40 0.00046 0.125
Table 6: Test result of Peak Output Power, m/4DQPSK
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 -4.80 0.00033 0.125
Middle Channel 2441 -5.70 0.00027 0.125
High Channel 2480 -6.60 0.00022 0.125
Table 7: Test result of Peak Output Power, 8DPSK
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 -4.80 0.00033 0.125
Middle Channel 2441 -5.80 0.00026 0.125
High Channel 2480 -6.70 0.00021 0.125

Maximum Measured Value: -1.5 dBm (0.00071W).
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5.1.3 Conducted Spurious Emissions Measured in 100 kHz Bandwidth

RESULT: Passed
Test Specification

Test standard . FCC Part 15.247(d)

Basic standard : ANSI C63.10: 2013

Limits : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the
radiated emission limits specified in 15.209(a)

Kind of test site : Shielded Room
Test Setup

Date of testing : 11 Jul, 2017
Power supply . 120Vac, 60Hz
Operation mode : A (See 3.3)

Test channel : Low / Middle / High
Ambient temperature : 23.2°C

Relative Humidity : 61%

Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, compliance is achieved as well.

For the measurement records, refer to the appendix 1.
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5.1.4 Spurious Emission

RESULT: Passed
Test Specification

Test standard . FCC Part 15.247(d), FCC Part 15.205
Basic standard : ANSI C63.10: 2013

Limits . Refer to 15.209(a) of FCC part 15.247(d)
Kind of test site : 3m Semi-anechoic chamber

Test Setup

Date of testing : 02 and 05 Jul, 2017

Power supply . 120Vac, 60Hz

Operation mode : A(See 3.3)

Test channel : Low / Middle / High

Ambient temperature . Refer to the appendix 1.

Relative Humidity . Refer to the appendix 1.

Atmospheric pressure . Refer to the appendix 1.

Remark:

During the pretest the EUT was rotated through three orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find
the orientation that has the maximum emission, which is the orientation shown in the test
setup photos.

The band-edge emissions were lowest as data in appendix1, so it were not tested.
Testing was carried out within frequency range 9kHz to the tenth harmonic. For details
refer to appendix 1. The Radiated Emissions testing was performed in the X, Y and Z axis
orientation. The worst-case Axis orientation is recorded in this test report. Due to the
small size of the product and that there are no inductive components of significant size,
9kHz to 30MHz frequency range is not tested based on technical judgment.

For the measurement records, refer to the appendix 1.
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5.1.5 20dB Bandwidth

RESULT: Passed

Test Specification
Test standard
Basic standard
Kind of test site

FCC Part 15.247(a)(1)
ANSI C63.10: 2013
Shielded Room

Test Setup

Date of testing 11 Jul, 2017
Power supply 120Vac, 60Hz
Operation mode A (See 3.3)

Test channel

Low / Middle / High

Ambient temperature 25 °C
Relative Humidity 55 %
Atmospheric pressure 101 kPa

Table 8: Test result of 20dB Bandwidth, GFSK mode

Channel 20dB Limit
Channel Frequency Bandwidth (MH2) Result
(MH2z) (kHz)
Low Channel 2402 1050 / Pass
Mid Channel 2441 1089 / Pass
High Channel 2480 1070 / Pass
Table 9: Test result of 20dB Bandwidth, 8DPSK
Channel 20dB Limit
Channel Frequency Bandwidth (MH2) Result
(MHz) (kHz)
Low Channel 2402 1358 / Pass
Mid Channel 2441 1356 / Pass
High Channel 2480 1358 / Pass
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5.1.6 Frequency Separation

RESULT: Passed

Test Specification

Test standard : FCC Part 15.247(a)(1)

Basic standard : ANSI C63.10: 2013

Limits : = 25kHz or 2/3 of 20dB bandwidth, whichever is
greater

Kind of test site :  Shielded Room

Test Setup

Date of testing : 11 Jul, 2017

Power supply . 120Vac, 60Hz

Operation mode : A (See 3.3)

Test channel : Low / Middle / High

Ambient temperature : 23.2°C

Relative Humidity . 55 %

Atmospheric pressure : 101 kPa

Table 10: Test result of Frequency Separation

Channel Measured
Channel Limit
Channel Frequency . Result
Separation (kHz)
(MH2) (MHz)
Low Channel 2402
- 1.005 Pass
Adjacency Channel 2403
Mid Channel 2441 > 25kHz or 2/3 of
- 1.005 . Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480
: 1.000 Pass
Adjacency Channel 2479
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5.1.7 Number of Hopping Frequency

RESULT: Passed
Test Specification

Test standard : FCC part 15.247(a)(2)(iii)
Basic standard : ANSI C63.10: 2013

Limits ! > 15 non-overlapping channels
Kind of test site : Shielded Room

Test Setup

Date of testing : 11 Jul, 2017

Power supply . 120Vac, 60Hz

Operation mode . B (See 3.3)

Ambient temperature : 23.2°C

Relative Humidity : 61%

Atmospheric pressure : 101 kPa

Table 11: Test result of Number of hopping frequency

Measured Quantity of

Hopping Channel Limit Result

Frequency Range

2400 to 2483.5 MHz 79 215 Pass
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5.1.8 Time of Occupancy

RESULT: Passed
Test Specification

Test standard : FCC part 15.247(a)(2)(iii)
Basic standard : ANSI C63.10: 2013
Limits © 0.4s

Kind of test site : Shielded Room

Test Setup

Date of testing : 11 Jul, 2017

Power supply . 120Vac, 60Hz

Operation mode : A (See 3.3)

Test channel : Low / Middle / High
Ambient temperature : 23.2°C

Relative Humidity : 61%

Atmospheric pressure . 101 kPa

Table 12: Test result of Time of Occupancy, 8DPSK mode

Data Pulse Measured Limit
Channel width Dwell time Result
Mode (s)
(ms) (s)
DH1 0.42 0.134 0.4 Pass
Low Channel DH3 1.60 0.256 0.4 Pass
DH5 2.80 0.299 0.4 Pass
DH1 0.42 0.134 0.4 Pass
Mid Channel DH3 1.60 0.256 0.4 Pass
DH5 2.80 0.299 0.4 Pass
DH1 0.42 0.134 0.4 Pass
High Channel DH3 1.60 0.256 0.4 Pass
DH5 2.80 0.299 0.4 Pass
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Table 13: Test result of Time of Occupancy, GFSK mode

Data Pulse Measured Limit
Channel width Dwell time Result
Mode (s)
(ms) (s)
DH1 0.40 0.128 0.4 Pass
Low Channel DH3 1.60 0.256 0.4 Pass
DH5 2.79 0.298 0.4 Pass
DH1 0.40 0.128 0.4 Pass
Mid Channel DH3 1.60 0.256 0.4 Pass
DH5 2.79 0.298 0.4 Pass
DH1 0.40 0.128 0.4 Pass
High Channel DH3 1.60 0.256 0.4 Pass
DH5 2.79 0.298 0.4 Pass

Note:
Dwell time = Pulse width x (Hopping rate / Number of channels) x Period
Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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5.1.9 Conducted Emissions

RESULT: Passed
Test Specification

Test standard . FCC part 15.207
Basic standard : ANSI C63.4: 2014
Frequency range : 0.15 - 30MHz
Limits : FCC Part 15.207(a)
Kind of test site : Shielded Room
Test Setup

Date of testing : 11 Jul, 2017

Power supply . 120Vac, 60Hz
Operation mode . D (See 3.3)
Earthing : Not connected
Ambient temperature : 23.2°C

Relative Humidity 61 %

Atmospheric pressure : 101 kPa

For the measurement records, refer to the appendix 1.
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6 Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields
RESULT: Passed

Test Specification
Test standard . FCC KDB Publication 447498 v06

The minimum distance for the EUT is less than 5mm.
Since as the customer declared maximum peak output power of the transmitter is 1 mW
(0dBm) <10 mWw.

Hence the EUT is excluded from SAR evaluation according to FCC KDB Publication
447498 D01 General RF Exposure Guidance v06.
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7 Photographs of the Test Set-Up

Photograph 1. Set-up for Spurious Emissions (30MHz-1GHz)

| —

Photograph 2: Set-up for Spurious Emissions (above 1GHz)
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Photograph 3: Set-up for Conducted Emissions
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Conducted Spurious Emissions-GFSK-L CH

Agilent Spectrum Analyzer - Swept SA

L RF S0g  AC SENSEPULE ALIGH AUTO 09:38:52 &M Jul 11, 2017
[Start Freq 30.000000 MHz | . Avg Type: Log-Pwr TRACE|] 23456
PNO: Fast 0 Trig: Free Run Avg|Hold: 211100 TYPE | o'
IFGain:Low #Atten: 30 dB pETIP PRPFF
Ref Offset 0.5 dB Mkr1 2.402 2 GHz
10 dBidiv  Ref 7.97 dBm -0.542 dBm
Log
2003
4120
70 -22.03 dBm|
20 <
420
520 " -
52.0 bk o e
720
20
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (40001 pts)
[MeR[MODE[TRC sELf x| v [ FUNCTION | FUNCTIONWID FUNCTION VALUE
N f 2402 2 GHz 0.542 dBm
2 N f 4.803 6 GHz -42.028 dBm
3 N f 7.206 4 GHz -43.079 dBm
4
5
4]
T
g8
2]
10 |
1 v
< | =
MEG STATUS
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Test Report No.

Conducted Spurious Emissions-GFSK-M CH

Agilent Spectrum Analyzer - Swept SA

L RF S0g  AC SENSEPULE ALIGH AUTO 09:24:22 AM Jul 11, 2017
[Start Freq 30.000000 MHz | . Avg Type: Log-Pwr TRACE|] 23456
PNO: Fast 0 Trig: Free Run Avg|Hold: 361100 TYPE | o'
IFGain:Low #Atten: 30 dB pETIP PRPFF
Ref Offset 0.5 dB Mkr1 2.440 9 GHz
10 dBidiv  Ref 6.10 dBm -3.478 dBm
Log ’
380
133
39 -23.90 dBm|
334
433
£39 T i i
F3g
73o
Ly
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (40001 pts)
[MeR[MODE[TRC sELf x| v [ FUNCTION | FUNCTIONWID FUNCTION VALUE
N f 2,440 9 GHz -3.478 dBm
2 N f 4.882 3 GHz -42.287 dBm
3 N f 73237 GHz 42139 dBm
4
5
4]
T
g8
2]
10 |
1 v
< | =
MEG STATUS
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Test Report No.

Conducted Spurious Emissions-GFSK-H CH

Agilent Spectrum Analyzer - Swept SA

L R S0G  AC SENSEPULEE ALIGN AUTO 09:30:22 AM Jul 11, 2017
[Start Freq 30.000000 MHz | ] Avg Type: Log-Pwr TRACE[] - 3456
PNO: Fast 0 Trig: Free Run Avg|Hold: 26/100 TYPE | o'
IFGain:Low #Atten: 30 dB pETIP PRPFF
Ref Offset 0.5 dB Mkr1 2.480 2 GHz
10 dBidiv  Ref 2.89 dBm -6.613 dBm
Log ’
71
A7
271 -27 .11 dBm|
a7
\ {
471
£7 1 L W TR b o
571
774
A
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (40001 pts)
MRA[MODE[ TRC[SCLl  x [ v [ FUNCTION [ FUNCTIONWID FUNLTION VALUE
N f 2480 2 GHz £.613 dBm
2 N f 4959 7 GHz -43.634 dBm
3 N f 7.4405 GHz -46.260 dBm
a
5
4]
T
g8
2]
10 |
1 v
< &
MEG STATUS
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Conducted Spurious Emissions-QPSK-L CH

Agilent Spectrum Analyzer - Swept SA

L RF S0@  AC SENSE:PULSE ALIGH ALTO 09:52:13 AM 1l 11, 2017
[Start Freq 30.000000 MHz | . Avg Type: Log-Pwr TRACE|] 2345 6
PNO: Fast 0 Trig: Free Run Avg|Hold: 241100 THPE | ittt
IFGain:Low #Atten: 30 dB DETFFFFPP
Ref Offset 0.5 dB Mkr1 2.402 2 GHz
10 dBidiv  Ref 1.94 dBm -7.022 dBm
Log
B0E
181
261 -28 06 dBm|
381 < <‘
481
£8.1 Ll . L e
F81
781
AR
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (40001 pts)
[MeR[MODE[TRC] sELf x| v | FUNCTION | FUNCTIONWD FUNCTION VALUE
N f 2402 2 GHz -7.022 dBm
2 N f 4803 6 GHz -48.329 dBm
3 N f 24828 3 GHz 47.267 dBm
4
5
4]
T
g8
2]
10 I
1 v
< | =
MEG STATUS
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Test Report No.

Conducted Spurious Emissions-QPSK-M CH

Agilent Spectrum Analyzer - Swept SA

L RF S0 AC SENSEPULEE ALIGN AUTO 11:37:11 &M Jul 11, 2017
[Start Freq 30.000000 MHz | ] Avg Type: Log-Pwr TRACE[] - 3456
PNO: Fast 0 Trig: Free Run Avg|Hold: 51100 TYPE | o'
IFGain:Low #Atten: 30 dB pETIP PRPFF
Ref Offset 0.5 dB Mkr1 2.440 9 GHz
10 dBidiv  Ref 0.61 dBm -9.004 dBm
Log ’
93
19.4
204 -29.39 dBm|
394 {
-49.4 <
[z ) I—— TR T T
£9.4
79.4
894
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (40001 pts)
I I i S S A 1 TR M [ I FUNCTION VALUE
N f 2,440 9 GHz -9.004 dBm
2 N f 48817 GHz -49.884 dBm
3 N f 7.322 5 GHz -42.860 dBm
a
5
4]
T
g8
2]
10 |
1 v
< &
MEG STATUS
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Conducted Spurious Emissions-QPSK-H CH

Agilent Spectrum Analyzer - Swept SA

L RF S0 & AC SEMSE:PULEE ALIGH AUTO 11:42:23 AM JUl11, 2017
'Start Freq 30.000000 MHz | _ Avg Type: LogPwr TRACE[ - 5 -5 6
PNO: Fast 0 Trig: Free Run Avg|Hold: 251100 THPE | ittt
IFGain:Low #Atten: 30 dB verlP PRPFP
Ref Offset 0.5 dB Mkr1 2.480 2 GHz
10 dBidiv__Ref -1.95 dBm -12.277 dBm
og
420
220
20 -31 .95 dBm|
420 £
SH20 < L L 4 U .
£2.0 b P i N =
720
820
520
Start 30 MHz Stop 25.00 GHz
Res BW 100 KHz #VBW 300 kHz Sweep 2.387 s (40001 pts)
GWeooel Rlse % | v | FUNCTON ] FONCTONwD FUNCTION VALLE
N f 24802 GHz 12.277 dBm
2 N f 49597 GHz £2.104 dBm
3 N f 7.439 2 GHz -45.852 dBm
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Conducted Spurious Emissions-8-DQPSK-L CH

Agilent Spectrum Analyzer - Swept SA

L RF S0 & AC SEMSE:PULEE ALIGH AUTO 11:51:40 AM Jul11, 2017
'Start Freq 30.000000 MHz | _ Avg Type: Log-Pwr TRACE[ - 5 -5 6
PNO: Fast 0 Trig: Free Run Avg|Hold: 201100 THPE | ittt
IFGain:Low #Atten: 30 dB verlP PRPFP
Ref Offset 0.5 dB Mkr1 2.402 2 GHz
10 dBidiv__Ref 0.35 dBm -8.229 dBm
og
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07 -29 E5 dBrm|
397 {
497
=l T —) TN Wl B 1 il
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Start 30 MHz Stop 25.00 GHz
Res BW 100 KHz #VBW 300 kHz Sweep 2.387 s (40001 pts)
GWooel Rlee % | v | FUNCION ] FONCTONwD FUNCTION VALLE
N f 2402 2 GHz 8.229 dBm
2 N f 4803 6 GHz -48.760 dBm
3 N f 7.205 8 GHz £50.410 dBm
a
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T
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Test Report No.

Conducted Spurious Emissions-8-DQPSK-M CH

Agilent Spectrum Analyzer - Swept SA

RL RF S0 A SEMSE:PLULEE ALIGH AUTO 11:57:52 AM Jul 11, 2017
'Start Freq 30.000000 MHz | _ Avg Type: LogPwr TRACE[ - 5 -5 6
PNO: Fast 0 Trig: Free Run Avg|Hold: 131100 THPE | ittt
IFGain:Low #Atten: 30 dB verlP PRPFP
Ref Offset 0.5 dB Mkr1 2.440 9 GHz
10 dBidiv__Ref -0.36 dBm -10.768 dBm
og
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Res BW 100 KHz #VBW 300 kHz Sweep 2.387 s (40001 pts)
GWooel Rlee % | v | FUNCION ] FONCTONwD FUNCTION VALLE
N f 2.440 9 GHz -10.768 dBm
2 N f 48817 GHz 49875 dBm
3 N f 24.463 1 GHz -48.706 dBm
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Conducted Spurious Emissions-8-DQPSK-H CH

Agilent Spectrum Analyzer - Swept SA

L RF S0@  AC SENSE:PULSE ALIGH ALTO 12:10:35 PM Jul 11, 2017
[Start Freq 30.000000 MHz | . Avg Type: Log-Pwr TRACE|] 2345 6
PNO: Fast 0 Trig: Free Run Avg|Hold: 151100 THPE | ittt
IFGain:Low #Atten: 30 dB DETFFFFPP
Ref Offset 0.5 dB Mkr1 2.479 6 GHz
10 dBidiv  Ref «1.78 dBm -11.879 dBm
Log
&
A
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A
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A
A
A
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (40001 pts)
[MeR[MODE[TRC] sELf x| v | FUNCTION | FUNCTIONWD FUNCTION VALUE
N f 24796 GHz -11.879 dBm
2 N f 49597 GHz £51.890 dBm
3 N f 24.809 0 GHz -48.468 dBm
4
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4]
T
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2]
10 I
1 v
< | =
MEG STATUS
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Band Edge-GFSK-L CH

Agilent Spectrum Analyzer - Swept SA

RL RF a0&  AC

SEMSE:PULSE ALIGNALUTO

09:18:54 AM Jul 11, 2017

[Center Freq 2.351500000 GHz . Avg Type: Log-Pwr TRACE[1 - 34 5 6
PNO: Fast o 1rig:FreeRun TYPE | 1] Wbk
IFGain:Low #Atten: 30 dB DETPPPPP P
Mkr1 2.402 073 GHz
Ref Offset 0.5 dB
E%gBIdiv Ref 9.58 dBm -0.424 dBm
042
-10.4 ﬂ
=204 -20.42 dénll
304 é
-40.4 > y
-a0.4 M.{.,é""-‘-’"
0.4 | . - . e OOt urcnsh il
-f0.4
-g0.4
Start 2.30000 GHz Stop 2.40300 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.867 ms (1001 pts)

MKF] MODE] TRC| SCL FUNLTION
[MKRIMODE[ TRC[SCLL x| ¥ | _FUNCTION |

N 1 f 2,402 073 GHz

2 N 1 f 2.390022 GHz

3N 1 f 2400013 GHz
4
5
6
7
8
9
10
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%
MSG

0.424 dBm
52.034 dBm
-36.251 dBm

STATUS

FUMCTION WALUE
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Band Edge-GFSK-H CH

Agilent Spectrum Analyzer - Swept SA

RL RF S0@  AC SENSE:PULSE ALIGH ALTO 09:28:08 &M 1l 11, 2017
[Center Freq 2.489500000 GHz ) Avg Type: Log-Pwr TRACE|] 23456
PNO: Fast 0 Trig: Free Run TYPE gﬂm
IFGain:Low #Atten: 30 dB DET
Mkri1 2.480 029 GHz
Ref Offset 0.5 dB
10 dBidiv  Ref 4.30 dBm -5.704 dBm
Log .1
57 /'\
57 J{/J \,\ -25.70 dBm
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Y 2
457 w'" “‘K"SEW
A6 e e L s S 17T Py Sy N W e WY TRy
E57
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a7
Start 2.47900 GHz Stop 2.50000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.067 ms (1001 pts)

Trelvoo o] % 1 ] fouon [ rovionwo FONCTION VALUE
M 1 f 2480029 GHz £.704 dBm

2 N 1 f 2483515 GHz 47.176 dBm

3N 1 f 2.484 040 GHz -48.533 dBm
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Band Edge-QPSK-L CH

Agilent Spectrum Analyzer - Swept SA

RL RF S0@ A SEMSE:PULSE ALIGM AUTOD 02:43:44 AM Ul 11, 2017
[Center Freq 2.351500000 GHz . Avg Type: Log-Pwr TRACE[1 - 34 5 6
PNO: Fast o 1rig:FreeRun TYPE 1] kit
IFGain:Low #Atten: 30 dB CeTlPFFFPFP P
Ref Offset 0.5 dB Mkr1 2.401 867 GHz
10 dBidiv_ Ref 8.05 dBm -1.950 dBm
Log ’
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-12.0
=220 -2195 dLI
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o TR L
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Start 2.30000 GHz Stop 2.40300 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.867 ms (1001 pts)

Trelvoo o] % 1 ] fouon [ rovionwo FONCTION VALUE
M 1 f 2.401 867 GHz -1.950 dBm

2 N 1 f 2390022 GHz £1.310 dBm

3N 1 f 2400013 GHz -32.550 dBm
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Band Edge-QPSK-H CH

Agilent Spectrum Analyzer - Swept SA

RL RF S0R  AC SEMSE:PULSE ALIGH AUTO 11:33:48 &M Jul 11, 2017
[Center Freq 2.489500000 GHz . Avg Type: Log-Pwr TRACE[1 - 34 5 6
PNO: Fast o 1rig:FreeRun TYPE 1] kit
IFGain:Low #Atten: 30 dB CeTlPFFFPFP P
Ref Offset 0.5 dB Mkr1 2.479 861 GHz
lodeidiv_ Ref 2.74 dBm -7.258 dBm
og

Q1
-726 /L\\
173 / \

g 37 26 dBm

373 [ L”mw\u 13
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I R R L e ey
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Start 2.47900 GHz Stop 2.50000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.067 ms (1001 pts)

Trelvoo o] % 1 ] fouon [ rovionwo FONCTION VALUE
M 1 f 2479861 GHz -7.258 dBm

2 N 1 f 2483515 GHz 45592 dBm

3N 1 f 2484019 GHz 43.119 dBm
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Test Report No.

Band Edge-8-DQPSK-L CH

Agilent Spectrum Analyzer - Swept SA

RL RF S0 & AC SEMSE:PULEE ALIGH AUTO 11:48:23 AM Ul 11, 2017
[Center Freq 2.351500000 GHz | ) Avg Type: Log-Pwr TRACE|] 23456
PNO: Fast 0 Trig: Free Run THPE |1 biohbiohidetoh
IFGain:Low #Atten: 30 dB verlP PRPFP
Ref Offset 0.5 dB Mkr1 2.401 867 GHz
10dBidiv  Ref 7.97 dBm -2.028 dBm
Log ’
203
120
70 -22 DSqE
320 5
& [rfitl
420
o M‘“ﬁﬁh’w
Y] DRI S erlp racy oy it
720
E2.0
Start 2.30000 GHz Stop 2.40300 GHz
Res BW 100 KHz #VBW 300 kHz Sweep 9.867 ms (1001 pts)
[MER[MODE[TRCfsCL] x| v [ FUNCTION [ FUNCTION WD FUNCTION VALUE
N 1 f 2.401 867 GHz -2.028 dBm
2 N 1 f 2390022 GHz -45.446 dBm
3N 1 f 2.400013 GHz -31.784 dBm
4
5
4]
T
g8
2]
10 I
1" v
< &
MEG STATUS
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Band Edge-8-DQPSK-H CH

Agilent Spectrum Analyzer - Swept SA

RL RF S0@ A SEMSE:PULSE ALIGN AUTO 12:08:18PM Jul 11, 2017
[Center Freq 2.489500000 GHz | . Avg Type: Log-Pwr TRACE[1 - 34 5 6
PNO: Fast o 1rig:FreeRun TYPE 1] kit
IFGain:Low #Atten: 30 dB CeTlPFFFPFP P
Ref Offset 0.5 dB Mkr1 2.479 819 GHz
10 dBidiv. Ref 2.67 dBm -7.333 dBm
Log .1
-7.33 /\".\\
173
273 / \ -27 33 dEm|
73 / L“"h%ﬂ\'uwv A2N3
A7 M\Mﬂ,w
573 A e gt bl p e
1 f 4 e P T C ey g (s i T ey
£7.3
7.3
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Start 2.47900 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 2.50000 GHz
Sweep 2.067 ms (1001 pts)

MKF] MODE] TRC| SCL FUNLTION
[MKRIMODE[ TRC[SCLL x| ¥ | _FUNCTION |

N 1 f 2479819 GHz

2 N 1 f 2.483 515 GHz

3N 1 f 2.484 040 GHz
4
5
6
7
8
9
10
11
%
MSG

-7.333 dBm
41516 dBm
42534 dBm

STATUS

FUMCTION WALUE
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Test Report No.

Band Edge-8-DQPSK-L CH-Hopping mode

Agilent Spectrum Analyzer - Swept SA

RL RF a0&  AC SEMSE:PULSE ALIGNALUTO 12:36:32 PM Jul11, 2017

[Center Freq 2.351500000 GHz | . Avg Type: Log-Pwr TRACE[1 - 34 5 6
PNO: Fast o 1rig:FreeRun TYPE 1] kit
IFGain:Low #Atten: 30 dB CeTlPFFFPFP P

Ref Offset 0.5 dB Mkr1 2.402 897 GHz

10dBidiv  Ref 6.78 dBm -3.218 dBm

Log 1

a2z

13.2 M

23.2 e

3.2 b

432 MQM

A3 =

. WWWWWMMWWWWW

732

F3.2

Start 2.30000 GHz Stop 2.40300 GHz
Res BW 100 KHz #VBW 300 kHz Sweep 9.867 ms (1001 pts)

Trelvoo o] % 1 ] fouon [ rovionwo FONCTION VALUE
M 1 f 2.402 897 GHz 3.218dBm

2 N 1 f 2390022 GHz £0.403 dBm

3N 1 f 2400013 GHz -31.496 dBm
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Band Edge-8-DQPSK-H CH-

Agilent Spectrum Analyzer - Swept SA

RL RF

Hopping mode

S0@  AC SEMSEPULSE ALIGM AUTOD 12:36:57 PM Jul 11, 2017
[Center Freq 2.489500000 GHz | . Avg Type: Log-Pwr TRACE[1 - 34 5 6
PNO: Fast o 1rig:FreeRun TYPE 1] b
IFGain:Low #Atten: 30 dB ceTfP PRFPF
Mkr1 2.479 798 GHz
Ref Offset 0.5 dB
10 dBidiv.~ Ref 0.78 dBm -9.223 dBm
Log ’1
922 WV\M\
-19.2 \
292 -28.22 dBim|
382 \”‘JMM a2 a3
TR
-49.2 - "I“”'rﬁulfh
-59.2 \ﬂvl’ww | W L T e L e, o e a0 n, i AL sl i,
£9.2
-79.2
-59.2
Start 2.47900 GHz Stop 2.50000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.067 ms (1001 pts)

MKF] MODE] TRC| SCL FUNLTION
[MKRIMODE[ TRC[SCLL x| ¥ | _FUNCTION |

N 1 f 2479798 GHz

2 N 1 f 2.483 515 GHz

3N 1 f 2.484 313 GHz
4
5
6
7
8
9
10
11
%
MSG

9.223 dBm
47.022 dBm
46.813 dBm

FUMCTION WALUE

STATUS
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Test Report No.

Band Edge-GFSK-L CH-Hopping mode

Agilent Spectrum Analyzer - Swept SA

RL RF S0R  AC SEMSE:PULSE ALIGH AUTO 12:18:34 PM Jul 11, 2017
[Center Freq 2.351500000 GHz | . Avg Type: Log-Pwr TRACE[1 - 34 5 6
PNO: Fast o 1rig:FreeRun TYPE 1] kit
IFGain:Low #Atten: 30 dB CeTlPFFFPFP P
Ref Offset 0.5 dB Mkr1 2.403 000 GHz
lodeidiy__Ref 9.18 dBm -0.816 dBm
og 1

082
-0

208

-a0.8

Y
408 2 il
08 <> ¢.M

™y R =
506 et nade T T e i
-70.8
-50.8
Start 2.30000 GHz Stop 2.40300 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.867 ms (1001 pts)

Trelvoo o] % 1 ] fouon [ rovionwo FONCTION VALUE
M 1 f 2.403 000 GHz 0.816 dBm

2 N 1 f 2390022 GHz £0.470 dBm

3N 1 f 2400013 GHz -36.523 dBm

4

5

6

7

8

9
10 1
1 v
< | ?

MSG STATUS
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Test Report No.

Band Edge-GFSK-L CH-Hopping mode

Agilent Spectrum Analyzer - Swept SA

RL RF S0R  AC SEMSE:PULSE ALIGH AUTO 12:18:34 PM Jul 11, 2017
[Center Freq 2.351500000 GHz | . Avg Type: Log-Pwr TRACE[1 - 34 5 6
PNO: Fast o 1rig:FreeRun TYPE 1] kit
IFGain:Low #Atten: 30 dB CeTlPFFFPFP P
Ref Offset 0.5 dB Mkr1 2.403 000 GHz
lodeidiy__Ref 9.18 dBm -0.816 dBm
og 1

082
-0

208

-a0.8

Y
408 2 il
08 <> ¢.M

™y R =
506 et nade T T e i
-70.8
-50.8
Start 2.30000 GHz Stop 2.40300 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.867 ms (1001 pts)

Trelvoo o] % 1 ] fouon [ rovionwo FONCTION VALUE
M 1 f 2.403 000 GHz 0.816 dBm

2 N 1 f 2390022 GHz £0.470 dBm

3N 1 f 2400013 GHz -36.523 dBm

4

5

6

7

8

9
10 1
1 v
< | ?

MSG STATUS
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Band Edge-GFSK-H CH-Hopping mode

Agilent Spectrum Analyzer - Swept SA

RL RF a0 &

AC

SEMSE:PULSE

AL

[Center Freq 2.489500000 GHz

IFGain:Low

PNO: Fast 0 Trig: Free Run

#Atten: 30 dB

IGN AUTD 12:21:00 PM Jul11, 2017
Avg Type: Log-Pwr TRACE 3456
TYPE | I bl
peTF FPFFEF

Ref Offset 0.5 dB
10 dBidiv~ Ref 4.17 dBm
Log

Mkr1 2.479 882 GHz
-5.829 dBm

583 ’1
-158 ‘1\ f]
258 v \

-25 53 dBm

-368 \\

'y

A,

558

458 L"'l‘-i“w bR

o~ laboin A fednn
ol d

£55

el

R

R IRAIE | ey —

STV | RN P T PN | S R N I P P

-Fah

558

Start 2.47900 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 2.50000 GHz
Sweep 2.067 ms (1001 pts)

MKF] MODE] TRC| SCL FUNLTION
[MKRIMODE[ TRC[SCLL x| ¥ | _FUNCTION |

N 1 f
2 N 1 f
3N 1 f
4
5
6
7
8
9
10
11

MSG

2479882 GHz
2.483 515 GHz
2.484 166 GHz

£.829 dBm
£5.178 dBm
49603 dBm

STATUS

FUMCTION WALUE
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Band Edge-QPSK-L CH-Hopping mode

Agilent Spectrum Analyzer - Swept SA

RL RF a0&  AC

SEMSE:PULSE

ALIGNALUTO

12:27:05 PM Jul11, 2017

[Center Freq 2.351500000 GHz

IFGain:Low

Trig: Free Run

PHO: Fast )
* ¥Atten: 30 dB

Avg Type: Log-Pwr

TRACE 3456
TvFE
DET

i
FFFPFP

Ref Offset0.5 dB

10 dBidiv. ~ Ref 7.85 dBm
Log

Mkr1 2.402 897 GHz
-2.147 dBm

=215

1

-122

222

2215 d!%lm

-32.2

422

522

£22

Ot

22

H2.2

Start 2.30000 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 2.40300 GHz
Sweep 9.867 ms (1001 pts)

MKF] MODE] TRC| SCL FUNLTION
[MKRIMODE[ TRC[SCLL % [ ¥ | _FUNCTION |

N 1 f 2,402 897 GHz

2 N 1 f 2.390022 GHz

3N 1 f 2400013 GHz
4
5
6
7
8
9
10
11
%
MSG

-2.147 dBm
£54.006 dBm
-34.024 dBm

STATUS

FUMCTION WALUE
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Test Report No.

Band Edge-QPSK-H CH-Hopping mode

Agilent Spectrum Analyzer - Swept SA

RL RF ShG  AC SEMSE:PULSE ALIGH AT 12:29:30 PM Jul 11, 2017
[Center Freq 2.489500000 GHz | . Avg Type: Log-Pwr TRACE[1 - 34 5 6
PNO: Fast o 1rig:FreeRun TYPE 1] kit
IFGain:Low #Atten: 30 dB CeTlPFFFPFP P
Ref Offset 0.5 dB Mkr1 2.479 042 GHz
10 dBidiv  Ref -1.66 dBm -11.663 dBm
Log 1
A7 mm\
217 \]
ST ! 31 B6 dEim|
47 T WLI\ Ll a2 3
N A%
E17 L

H1.7

17

817

a7

Start 2.47900 GHz Stop 2.50000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.067 ms (1001 pts)

Trelvoo o] % 1 ] fouon [ rovionwo FONCTION VALUE
M 1 f 2479042 GHz -11.663 dBm

2 N 1 f 2483515 GHz 47.891 dBm

3N 1 f 2484 922 GHz -47.388 dBm

4

5

6

7

8

9
10 1
1 v
< | ?

MSG STATUS
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Job Mo, STS1T07014 Ant Folar,; Verlical
Standard:  FCC_PARTI1S_B_0Gm_QF Date: 201775 Time: 23:49:55
Test item: Radiated Emission Distance
EUT: TR Temp (CuHum (% RH) 25 (C) /80 %RH
Mode| ! Power AC 120Vi60HE
Mode: SDFSK-H Test By .
Description:
0.0 dB/m
Limit1: —
M i g —
] )
a0 | %
T
4 i
rmr | 4 *“]] W'I hh a .1 wﬂ‘\
% | Lﬁl\, i\') ‘I'J.L P‘l "U | 'H‘l .H"'I"]HE" Jllm‘ima' WPM,....M
W
0o
000 40 50 &0 0 B0 [HHz) 300 A0 500 BOD 700 1000000
Mo. | Frequency | Reading | Correction Result Limit argin Degree | Helght Remark
(MHz ) (dBuv) (dBfm) (dBuNim ) | (dBu\im) (dB) [dag.] jem)
1 33,3581 397 =15.45 24323 40.00 1577 360 100 Qap
2 455621 43 14 -18.18 2985 40,00 -10.05 260 100 QF
2 o7.1148 5982 -19.48 40,24 4350 -3.16 QpF
4 1701947 449 51 -18.33 3018 43 50 -13.32 ap
5 204 2376 50 68 -19.949 3069 43,50 -12.81 Qr
B 2B7 5455 4325 -15.38 2T ET 48,00 4813 Qap
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Job Mo.. STS1707014

Standard.  FCC_PART15_B_03m_QP

Ant.Folar.: Horizontal
Date: 200775 Time: 23:58:05

Test item: Radiated Emission Distance
EUT: Frl el Temp (CuHum (% RH): 26 (C) /60 %RH
Model ! Pewer AC 120VB0HE
Mode: SDFSK-H Test By .
Description:
000 dium
Lamit1: _
M i g —
] ]
a0 |
3
| ’S
Iy
i 11 | e
: i LYy MN "lh r"-. oot!
M“'uﬂ '-I.W )Y ¥ mal | W
L
D000 40 S0 GO 70 B0 [MHz] 300 400 500 EOD 700 V000000

Mo, | Frequency | Reading | Correction Result Limit Margin | Degree | Haight Remark
i(MHz} (dBuV) (dBAm ) idBuvim) | {dBuMim) (dB) (deg.) emj
1 40,5860 4289 =21.65 2124 40.00 -12.78 QF
2 103.8055 54237 -18.87 35.80 43,50 -2.00 QP
3 168.0054 4842 -18.24 2818 43.50 -14.32 QrF
4 2565211 4534 -15.50 2884 46.00 -16.16 ap
5 3431800 3722 -13.88 23.34 46,00 -2266 QF
& 558.7302 3434 -6.59 2775 46.00 -18.25 QP
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Job Mo, STS1707014
Standard:  FCC_PARTI1S B 03m_QP
Test item: Radiated Emission

Ant. Folar.: Verlical
Date: 2172 Time: 21:16:34

Distance

r'ilpwr'

Wi,

A

EUT: Frl el Temp (CuHum (% RH): 26 (C) /60 %RH
Model ! Pewer: AC 120Vi60HE
Mode: SDFSK-L Test By .
Description:
0.0 dB/m
Limit1: —
M i g —
J
an |
;: z

bt

L]
noo0 40 S0 60 70 &0 MHz) ana A0 500 GO0 70N 100O.000
Mo, | Frequency | Reading | Correction Result Limit Margin | Degree | Haight Remark
i(MHz} (dBuV] (dBAm ) idBuvim) | {dBuMim) (dB) (deg.) emj
1 3TET3E 4958 -15.13 34.45 40.00 =5.55 QF
2 46,0162 51798 -18.43 3232 40,00 -7.68 QP
3 05,2716 5762 -18.74 38.89 43.50 -4.61 QrF
4 1701947 44901 -18.33 28968 43.60 -13.82 ap
5 352 9433 42 48 -13.45 28.0 46,00 -16349 QF
& 535.7073 39.01 -T.41 3160 46.00 -14.40 QP
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Test Report No.

Job Mo, STS1T07014 Ant. Folar.: Horizontal
Standard:  FOC_PARTI1S_B_03m_QF Date: 2017772 Time: 21:18:22
Test item: Radiated Emission Distance
EUT: TR Temp (CuHum (% RH) 25 (C) /80 %RH
Mode| ! Power AC 120Vi60HE
Mode: SDFSK-L Test By .
Description:
0.0 dB/m
Limit1: —
M i g —
] )
an |
~ F IJ‘!-"“\""‘M"-*
’ Jm“lla K bt
. m.l i e
1 / Wl i
My ”** W
i’
0o
N0N0 40 S0 B0 70 B0 [MHz) 300 400 500 BOD 70O 1D0A.DOD
Mo. | Frequency | Reading | Correction Result Limit argin Degree | Helght Remark
(MHz ) (dBuv) (dBfm) (dBuNim ) | (dBu\im) (dB) [dag.] jem)
1 315427 39.50 =12.14 27.36 40.00 =12.64 QapF
2 97,7980 54 86 -18.41 3545 43,50 -8.05 Qr
2 169.0054 49 82 -19.24 3082 4350 -12.82 QR
4 o2 0851 3872 -11.77 2685 46,00 -19.05 ap
5 5470977 38.05 -E.85 31.20 48,00 -14.80 Qr
B D48 TE10 3454 -D.45 3400 48,00 1191 Qap
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Test Report No.

Job Mo, STS1T07014 Ant Folar,; Verlical
Standard:  FCC_PARTI1S_B_0Gm_QF Date: 20172 Time: 21:20:54
Test item: Radiated Emission Distance
EUT: TR Temp (CuHum (% RH) 25 (C) /80 %RH
Mode| ! Power AC 120Vi60Hz
Mode: SDFSK-M Test By .
Description:
0.0 dB/m
Limit1: —
M i g —
] )
an |
1 2 [ i
& i i ey
?M#«Jv ’*‘Lu M il Li'ﬁh" o ot
W WI'L" e |l )hw #,ﬂ‘r \ W Lt
it '
0o
N0B0 40 S0 B0 0 B0 [HHz) 300 A0 500 BOD 700 1000000
Mo. | Frequency | Reading | Correction Result Limit argin Degree | Helght Remark
(MHz ) (dBuv) (dBfm) (dBuNim ) | (dBu\im) (dB) [dag.] jem)
1 306372 44 93 =11.52 3346 40.00 =6.54 Qap
2 376798 458 58 -15.13 33.45 40,00 -6.55 Qr
2 o7.1148 5832 -18.45 3684 4350 -6.66 QR
4 267 5455 4725 -15.38 3187 46,00 1413 ap
5 352 9433 45 48 -13.45 32 48,00 -13.4949 Qr
B o7s. 7827 3426 014 3412 54.00 1058 Qap
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Test Report No.

Job Mo.. STS1707014 Ant.Folar. Horizontal
Standard:  FCC_PARTI1S_B_03m_QF Date: 201772 Tims: 2123043
Testitem: Radiated Emission Distance
ELT: TR Temp (CyHum (%RH): 26 (C) /80 %WRH
Mode ! Power AC 120VE0Hz
Mode: SDFSK-M Test By .
Description:
00 diuim
Limit1: —
M i g —
] !
an I,
| | A
"J‘«\W 'F!""III‘ ‘Ill I' j ruhkw |
e A " ’L“‘.‘. e,
VA o Pt
A LA gl
Y
nn
noon 40 S0 G0 70 &0 MHz) ann 400 500 GO0 70O NO0O.000
Mo. | Frequency | Reading | Correction Result Limit argin Degree | Helght Remark
(MHz) [dBUV] (dBim) (dBuNIm ) | (dBu\Vim) (dB) [dag.) iemj
1 36,5952 4315 =14.73 2542 40.00 =11.58 QR
2 1052716 55432 -18.74 3668 4360 -B.81 QF
3 189.0054 4943 -18.24 30.18 43.50 -13.32 QR
4 261.0581 44 26 -15.08 2817 46.00 -16.83 ap
a] EZT. 2738 3528 -6.42 2887 46,00 -17 A3 QF
6 9723374 3480 -0.14 3446 54.00 -19.54 Qp
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Job Mo, STS1T07014 Ant. Folar,: Horizontal
Standard:  FCC_PARTI1S_B_0Gm_QF Date: 201772 Time: 21:25:38
Test item: Radiated Emission Distance
EUT: TR Temp (CuHum (% RH) 25 (C) /80 %RH
Mode| ! Power AC 120Vi60HE
Mode: GFSkK-L Test By .
Description:
0.0 dB/m
Limit1: —
M i g —
] )
an |
k1
| :ﬁ 4 3 :F;.,‘
PLL T Lt
1 J' i oy it
| j' nwf. "«'JWM I\W” ™ 4
ma
0o
N0B0 40 S0 B0 70 B0 [MHz) 300 400 500 BOD 70O 1D0A.DOD
Mo. | Frequency | Reading | Correction Result Limit argin Degree | Helght Remark
(MHz ) (dBuv) (dBfm) (dBuNim ) | (dBu\im) (dB) [dag.] jem)
1 30,1031 35.91 =11.24 2467 40.00 =15.33 Qap
2 51,4806 4372 -21.80 2182 40,00 -18.18 Qr
2 o7 7a80 5528 -19.41 3595 4350 -7.55 QR
4 177.50390 51.01 -15.41 3180 43 50 -11.90 ap
5 192 4182 5226 -20.24 3202 43,50 -11.48 Qr
B D48 TE10 3404 -D.45 3380 48,00 241 Qap
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Test Report No.

Job Mo.. STS1707014 Ant. Folar.: Vertical
Standard:  FCC_PARTI1S_B_03m_QF Date: 20177/2 Time: Z1:27:49
Testitem: Radiated Emission Distance
ELT: TR Temp (CyHum (%RH): 26 (C) /80 %WRH
Mode ! Power: AC 120ViB0Hz
Mode: GFSkK-L Test By .
Description:
00 diuim
Limit1: —
M i g —
| I
A | 3
1 4
P ]
f i , i
e Wl f | Hawf"\ (R e
i LY V | ' e
I-‘-Irw T .‘I"H"J L“-'l‘il'l.l‘l‘-'yh |
nn
noen 40 S0 B0 70 &0 MHz) ann DD 500 GOO 70D 100O.000
Mo. | Frequency | Reading | Correction Result Limit argin Degree | Helght Remark
(MHz) [dBUV] (dBim) (dBUVIm] | (dBu\im) (dB) (dag. | emj
1 306371 44 43 =11.52 3296 40.00 =7.04 QpF
2 44 5867 53832 -18.70 3523 40,00 =477 QF
3 105.2716 55 63 -18.74 36.89 43.50 -B.81 QR
4 1701947 5251 -18.33 3318 43.50 -10.32 ap
a] 267 5455 4775 -15.38 3237 46,00 -1363 QF
6 757527 3226 -0.14 321z 54.00 -21.88 Qp
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Test Report No.

Job Mo, STS1707014 Ant.Polar,: Verlical
Standard:  FCC_PARTI1S B 03m_QP Date: 2007762 Time: 21:259:56
Test item: Radiated Emission Distance
EUT: Frl el Temp (CyHum.(%RH): 25 {C)/ 80 %REH
Model ! Pewer: AC 120VB0HE
Mode: GFSk-H Test By .
Description:
000 dium
Lamit1: _
M i g —
|
a0 |

] 3
IIF| rfd. I'I M 1 f \ v,
"'*IVJQ Ji "H%'HJMW m\\ l'll"qulf 'FI' W%*hwwﬂ.’wrr _‘ﬂ‘i-,-rm*w'r"' ..,‘/

L]
oo 40 S0 60 70 &0 MHz) ana A0 500 GO0 TON 100O.000
Mo, | Frequency | Reading | Correction Result Limit Margin | Degree | Haight Remark
i(MHz} (dBuV] (dBAm ) idBuvim) | {dBuMim) (dB) (deg.) emj

1 30,5304 4192 -11.47 3045 40.00 =9.55 QF

2 44,1200 53.23 -18.45 3488 40,00 -5.12 QP

3 1045361 4574 -18.81 36.93 43.50 -6.57 QrF

4 1701947 50.01 -18.33 3068 43.60 -12.82 ap

5 218.3085 4787 -18.22 28BS 46,00 -17.35 QF

& 1000.0000 3T -0.07 3T 54.00 -2229 QP
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JobNo.  STS1707014
Standard.  FCC_PART15_B_03m_QP

Ant.Folar.: Horizontal
Date: 2017F2  Time: 21:31:48

Testitem: Radiated Emission Distance
ELT: TR Temp (CyHum (%RH): 26 (C) /80 %WRH
Mode ! Power AC 120ViB0Hz
Mode: GFSk-H Test By .
Description:

00 diuim

Limit1: —
M i g —
] !
an |
I ) A
l.iﬁl-lﬂl'?h.' \Hl‘.‘ A \',‘ - . th h% - ...-"J u-n".'\-“"
! i b | M Aot
Wﬁ‘a’”ﬂ_ f"l. '
hy W
nn
noon 40 50 G0 70 &0 MHz) ann 400 500 GO0 70O VO0O.000
Mo. | Frequency | Reading | Correction Result Limit argin Degree | Helght Remark
(MHz) [dBUV] (dBim) (dBuNIm ) | (dBu\Vim) (dB) [dag.) iemj

1 30,1051 3041 =11.24 2417 40.00 =15.83 QpF
2 1038054 5337 -18.87 3480 4360 -5.00 QF
3 189.0054 9142 -18.24 3219 43.50 -11.31 QF
4 255.5210 4584 -15.50 3334 46.00 -12.66 ap
a] 547.0977 3655 -6.85 2970 46,00 -16.30 QF
6 2457610 35.04 -0.45 3459 46.00 -11.41 Qp
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Test Report No.

Job Mo.. STS1707014 Ant.Folar. Horizontal
Standard:  FCC_PARTI1S_B_03m_QF Date: 201772 Time: 21:23:35
Testitem: Radiated Emission Distance
ELT: TR Temp (CyHum (%RH): 26 (C) /80 %WRH
Mode ! Power AC 120ViB0Hz
Mode: GFSk-M Test By .
Description:
00 diuim
Limit1: —
M i g —
] !
an |
I ‘ &
F 5 f
; I Ay i
e L e [ [ o
W A, -\ I vy
e ek ‘mfw
nn
noon 40 S0 B0 70 &0 MHz) ann 400 500 GO0 70O NO0O.000
Mo. | Frequency | Reading | Correction Result Limit argin Degree | Helght Remark
(MHz) [dBUV] (dBim) (dBuNIm ) | (dBu\Vim) (dB) (deg.) icmj
1 37.9440 4214 =15.26 26.88 40.00 =13.12 QR
2 516613 449 36 -21.85 2741 40,00 -12.459 QF
3 100, 2286 54.25 -18.17 3518 43.50 -2.32 QR
4 181.2534 5177 -18.55 3222 43.50 -11.28 ap
a] 256.5210 4584 -15.50 3034 46,00 -15.66 QF
6 2457610 3354 -0.45 33.09 46.00 1291 Qp
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Test Report No.

Job Mo, STS1707014 Ant.Polar,: Verlical
Standard:  FCC_PARTI1S B 03m_QP Date: 200772 Time: 21:35:10
Test item: Radiated Emission Distance
EUT: Frl el Temp (CuHum (% RH): 26 (C) /60 %RH
Model ! Pewer: AC 120VB0HE
Mode: GFSk-M Test By .
Description:
000 dium
Limit1 —
M i g —
|
a0

| E]

%"’ E lyﬂk | A aw',uﬂ f

oo 1T o ﬁ = ir#
N S0 L VT, s

s

L]
noen 40 S0 60 70 &0 MHz) ana A0 500 GO0 FON 100O.000
Mo, | Frequency | Reading | Correction Result Limit Margin | Degree | Haight Remark
i(MHz} (dBuV] (dBAm ) idBuvim) | {dBuMim) (dB) (deg.) emj
1 308371 4548 -11.52 3396 40.00 -6.04 QF
2 45,0583 528z -18.93 3389 40,00 -&.11 QP
3 9711458 468z -19.45 37.34 43.50 -B.18 QrF
4 1701947 55.01 -18.33 3568 43.60 -7.82 ap
5 2B7.5455 5125 -15.38 35.87 46,00 1013 QF
& 3529433 47 96 -13.45 3451 46.00 -11.44 QP
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16085910 001 Page 35 of 60

Job Mo.. STS1707014 Ant. Folar.: Vertical
Standard:  FCC_PARTI1S_B_03m_QF Date: 2017/7/2  Time: 21:27:27
Testitem: Radiated Emission Distance
ELT: TR Temp (CyHum (%RH): 26 (C) /80 %WRH
Mode ! Power: AC 120ViB0Hz
Mode: QPFSK-H Test By .
Description:
00 diuim
Limit1 —
M i g —
I
a0 [
i T ; ﬁ :
: ] ; i
;w,n HW! 1 -P,u’l,{,u N i, . i S i
/ oo,
il ""\_Mm’i 1 hk f“\\l’;.wﬂ” Jﬁw by
¥
nn
noen 40 S0 B0 70 &0 MHz) ann DD 500 GOO 70D 100G.000
Mo. | Frequency | Reading | Correction Result Limit argin Degree | Helght Remark
(MHz) [dBUV] (dBim) (dBUVIm] | (dBu\im) (dB) (dag. | emj
1 30,8535 4544 =11.62 J3az 40.00 -6.18 QpF
2 46,0162 5575 -15.43 3632 40,00 -3.68 QF
3 105.2716 5762 -18.74 3589 43.50 -4.81 QR
4 267.5455 4925 -15.38 3387 46.00 -1213 ap
a] 5357073 41.01 =741 3360 46,00 -12.40 QF
6 757527 3476 -0.14 3462 54.00 -19.38 Qp
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Job Mo.. STS1707014 Ant.Folar. Horizontal
Standard:  FCC_PARTI1S_B_03m_QF Date: 201772 Tims: 21:29:42
Testitem: Radiated Emission Distance
ELT: TR Temp (CyHum (%RH): 26 (C) /80 %WRH
Mode ! Power AC 120ViB0Hz
Mode: QPFSK-H Test By .
Description:
00 diuim
Limit1: —
M i g —
] !
an |
3%
; | Lé\ .11'“ L"II' ‘Vj wﬁg
L] 5
/ ! fre
/ "wwH A u"m “’Mﬂ‘\ [ N rmllt .I"”"l i
s i | i’ *w L o
nn
noen 40 50 G0 70 &0 MHz) ann 400 500 GO0 70O VO0O.000
Mo. | Frequency | Reading | Correction Result Limit argin Degree | Helght Remark
(MHz) [dBUV] (dBim) (dBuNIm ) | (dBu\Vim) (dB) [dag.) iemj
1 679125 5348 =24.13 29.33 40.00 =10.67 QpF
2 1038054 5587 -18.87 37.00 4360 -B.50 QF
3 189.0054 9393 -18.24 3469 43.50 -8.81 QR
4 152 4182 55.76 -20.24 3562 43.50 -7.58 ap
a] 354 8543 4276 -11.58 3118 46,00 -14.82 QF
6 2457610 3254 -0.45 3209 46.00 -13.41 Qp
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Job Mo, STS1T07014 Ant. Folar.: Horizontal
Standard:  FCC_PARTI1S_B_0Gm_QF Date: 20172 Time: 21:41:53
Test item: Radiated Emission Distance
EUT: TR Temp (CuHum (% RH) 25 (C) /80 %RH
Mode| ! Power: AC 120Vi60HE
Mode: QPFSK-L Test By .
Description:
0.0 dB/m
Limit1: —
M i g —
J
an |
[ Jﬁ ] 4 fk
® o]
Nkl,-.,- *f"l‘l.ll lﬁp Hﬁ'ﬂq ,4’” Mﬂﬁ' M 5 " et
huted L I"ﬁ 'l"“"lI ! Hﬁ ; r#-’ MM
oy -~ i
0o
N0B0 40 S0 B0 70 B0 [HHz) 300 400 500 BOD 70O 1D0A.DOD
Mo. | Frequency | Reading | Correction Result Limit argin Degree | Helght Remark
(MHz ) (dBuv) (dBfm) (dBuNIm ) | (dBu\Vim) (dB) (deg.) iemj
1 42 5ag7 4953 =17.83 31.70 40.00 =8.30 Qap
2 1023597 57 65 -18.949 3866 43,50 -4, 84 Qr
2 19241582 53.26 -20.24 3302 42.50 -10.48 QpF
4 2922692 5203 -18.60 3243 43 50 -11.07 ap
5 2759384 40.40 -12.73 2767 48,00 -18.33 Qr
B D48 TE10 3404 -D.45 3380 48,00 241 Qap




Produkte
Products

Appendix 1

/A TOVRheinland®

Prufbericht - Nr.:

Test Report No.

16085910 001

Seite 38 von 60
Page 38 of 60

Job Mo, STS1707014
Standard:  FCC_PARTI1S B 03m_QP
Test item: Radiated Emission

Ant. Folar.: Verlical
Date: 27/ Time: 21:43:18

Distance

ELT: TR Temp (CyHum (%RH): 26 (C) /80 %WRH
Mode ! Power AC 120ViB0Hz
Mode: QPFSK-L Test By .
Description:
00 diuim
Limit1: —
M i g —
] !
a0 [ 4
i 2 £ ﬂ?. 5 e A
: 1 Ll
iﬁw”m'u‘“‘ \ l'h P ,!ﬂ ﬁr*w*’*w f"’J
I M Yol AT M
nn
noen 40 S0 B0 70 &0 MHz) ann 40D 500 GOO 70D 1O0O.000
Mo. | Frequency | Reading | Correction Result Limit argin Degree | Helght Remark
(MHz) [dBUV] (dBim) (dBuNIm ) | (dBu\Vim) (dB) (deg.) icmj
1 306371 4348 =11.52 3196 40.00 =8.04 QpF
2 44,1200 51332 -18.45 3288 40,00 -7.12 QF
3 721025 G672 -23.68 3307 40.00 -B.93 QR
4 105.27186 5563 -18.74 3988 43.50 -3.81 ap
a] 16490054 5237 -18.24 3313 4360 -10.37 QF
6 267 5455 4775 -15.38 3237 46.00 -13.683 Qp
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Prufbericht - Nr.:

Test Report No.

16085910 001

Page 39 of 60

Job Mo.. STS1707014 Ant.Folar. Horizontal
Standard:  FCC_PARTI1S_B_03m_QF Date: 201772 Tims: Z21:45:46
Testitem: Radiated Emission Distance
EUT: TR Temp (CyHum (%RH): 26 (C) /80 %WRH
Mode ! Power: AC 120VE0Hz
Mode: QFSK-M Test By .
Description:
000 diu/m
Limit1: —
M i g —
| J
) : .
P
N
A H‘M R o Wﬁu o ol
ol e dud” '-," i ‘+lﬂhll ! I' ”lv .wﬂlrﬂw.
..u*['ﬁ b L“*JMIT'I
L
ool 40 S0 B0 70 B0 MHz] a0 400 500 GO0 700 100A.000
Mo. | Frequency | Reading | Correction Result Limit argin Degree | Helght Remark
(MHz) [dBUV] (dBim) (dBUVIm] | (dBu\im) (dB) (dag. | emj
1 49,7065 5237 =21.33 31.04 40.00 =8.96 Qp
2 100.9340 5887 -18.12 3980 4360 -3.70 QF
3 212.2692 57.02 -19.60 3742 43.50 -6.07 QR
4 352 0951 4022 -11.77 2545 46.00 -17.55 ap
a] 4655994 3936 -2.493 2943 46,00 -1B8.457 QF
G 2457510 3654 -0.45 35.09 46.00 8.5 Qp
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Test Report No.

Job Mo, STS1T07014 Ant Folar,; Verlical
Standard:  FOC_PARTI1S_B_03m_QF Date: 2017772 Time: 21:48:51
Test item: Radiated Emission Distance
EUT: TR Temp (CuHum (% RH): 26 (C) /60 %RH
Mode| ! Pewer AC 120Vi60HE
Mode: QFSK-M Test By .
Description:
000 dim
Limit1: —
M i g —

|

a0 ! 8
1 2 |

]
! 3 % A -
! : f't.,IF Hllunl J.,Lr |r|'..L | l', r.!‘ .'ul,',‘2

nn
noen 40 S0 G0 70 &0 MHz) ann DD 500 GOO 70D 100O.000
Mo. | Frequency | Reading | Correction Result Limit argin Degree | Helght Remark
iMHz) (dBUV] (dBfm] (dBUVIm] | (dBu\im) idB) (deg.] emj
1 441200 5282 =18.43 34.38 40.00 =5.62 QpF
2 721025 a7.73 -23.66 3407 40,00 -5.893 QF
3 97,1145 86232 -19.458 3684 43,80 -B.65 QR
4 165.0054 54.37 -15.24 3513 43.50 -8.37 ap
5 2B8.4852 53.14 -15.41 38.72 46,00 -B. 27 QF
6 2457610 3674 -0.45 36.29 46.00 -8.71 Qp
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Test Report No.

KEFLC Tant Cain A00 FCC 150 1CHE-SS0HEH

L F3

1 1604 1 F] i)
Frequarcy (NHE)
Mo, Frequency | Resulls Factor {0B) | Limi Meargin Celector | Table Height ANT Werdicl
(hiHz} (BTN ] (ERm) (dBy L2l Lo

1 1921.079 3335 7,92 4.0 34,64 Peak 8000 | 100 Hadzon | Fass
Lal

2 2506 404 28.65 -15.05 .0 44.35 Peak 266.90 | 100 Honizen | Pass
tal

3 GG 174 1476 ~18.85 a0 3924 Peak &1.61 100 Honzon | Pass
tal

1 503487 38.22 -12.38 Ta.0 3578 Peak IBE.30 | 100 Hadizan | Fass
tal

5 11971028 | 2860 -13.82 a0 3540 Peak 178,60 100 Honzen | Fass
tal

] 14883118 | 4556 826 4.0 28,44 Peak 1250 | 100 Havizan | Pass
Lal
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Test Report No.

K LT fam Coom ASDEECL 1842 100 edSad 1o

L0 1500 T P i

Frewpsang W
o Fregquency | Resuls Faclar {0B) | Lind Margin Celeclor | Table Heighl ANT Werdicl
(hiHz) (BN L=l (dE} lal (=]
1 2000 589 28,52 AT 40 A7 41 Peak 800 | 100 Verical | Fass
2 TS 204 34.50 -19.07 4.0 39,50 Peak GO | 100 Vedical | Pass
3 9503 407 3757 -12.30 4.0 36.03 Peak 0.00 100 Verlcal | Pass
q 14882118 | 44.89 -8.26 4.0 2491 Peak 24580 | 100 viartical | Fass
5 15781219 | 45.11 -8 40 2865 Peak JE0.00 | 10k Veriical | Fass
L] 17087013 | 43.25 0,13 4.0 30,75 Peak MEAD | 100 Verdical | Pass
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Test Report No.

KE FLC Tunt Can 00 FCL 150 1CHE-SCHE-H

Fratpaincy |t
Mo Frequency | Resulls Factor {¢H) | Limi Margin DCeleclor | Table Heighl ANT Werdict
(MHZ) (aBuimy (dBuNim) (dB} [t Lo

i GANEG 194 RN S18.55 4.0 3929 Peak Zra.an 100 Homizon | Fass
tal

2 9513 467 38.5¢7 1327 740 3543 Peak 156,70 100 Honizon | Fass
Lal

3 12880.020 | 40.82 -12.43 4.0 3318 Peak 114.30 100 Horizen | Pass
tal

4 14114.836 | 43.70 =10.34 .0 30.30 Feak 78.80 100 Honzen | Fass
tal

3 19701219 | 45.00 A5 .0 29.00 Peak 35900 | 100 Haonzon | Fass
tal

] 24640060 | 48.00 11.89 4.0 25.00 Peak 185,70 100 Hanizon | Pass
Lal




Produkte Appendix 1

Croe /A TOVRheinland®

.. . . Seite 44 von 60
Pratbericht - Nr.: 16085910 001 bage 44 of 60

Test Report No.

K LT fam Coom ARDEECL T840 100 il e

) 1500 frem &N g

Freypsany Wi
M. Fraguency | Resulls Facter {dH) | Lind Maigin Deleclor | Table Heighl ANT Werdicl
{hiHz} (BP0 ] (dBuIm) (dEh lal (=g p]

[ 200 859 28 A7.2% 4.0 47,65 Peak 18550 | 100 Verical | Pass

2 2400 530 257 -15.80 4.0 £1.43 Peak 38000 | 100 Vieical | Pass

3 6825174 3477 -18.85 T4.0 38.23 Peak 18380 | 100 Viatical | Fass

4 B513 48T arer -13.37 4.0 36.03 Peak I52.40 | 100 verical | Pass
5 14126 871 | 4255 -10.45 40 305 Peak 14430 | 00 Verical | Fass
L] 16056943 | 4438 BTE 740 2962 Peak B270 100 Verfical | Pass
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Test Report No.

KEFEC Tant € 2200 FOL 158 LeHE-SitoH

B

Froguarcy (NHE
Mo, Fragquency | Resuls Factor {(0B) | Ll Wargin Deleclor | Table Heighl ANT Werdict
(hHz} [E= 10 g ] (dBuim) (dB} 12l (=g 1}

1 GA0G 194 34.83 18,88 T4.0 3817 Peak 156,60 108 Honzon | Pass
Lal

2 503487 38.69 -12.28 T4.0 3531 Peak 13.70 100 Hofdzen | Pass
tal

3 14126873 | 4346 1045 40 30,54 Peak G360 100 Haorizon | Fass
tal

d 14605.084 | 44.85 -8.54 Fa.0 28.14 Peak 354.20 100 Hadizon | Pass
tal

5 15781.29% | 4457 -8.57 4.0 29.03 Peak T8EAL | 100 Horzon | Fass
tail

] 24880120 | 45.40 -11.70 va.0 2860 Peak 4.40 100 Havizon | Pass
Lal
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Test Report No.

REFOC Tt Cate 28900 FIC 150 LEHE JSGHE W

Fragpairacy (Wt
Mo, Fraquency | Resulls Factor {dE) | Limi Margin Delector | Table Haight ANT Werdicl
Mz} (G (BT (dB} ol L= 1
1 1983.001 2503 -1r.24 4.0 47.87 Peak 20790 100 verical | Fass
2 2054406 | 2533 1507 40 47 6T Prak 250480 | 100 Verical | Pass
3 8786 214 3435 -19.06 T4.0 38T Peak 122.40 1040 Viedical | Pass
4 A503 497 3785 -12.38 A0 3615 Peak 212.30 100 vamrical | Pass
3 14126871 | 4374 -10.45 a0 307 Peak ME0n | 100 Verical | Pass
L 15781.219 | 45.55 -&.37 Ta.0 2847 Peak 240,30 100 werical | Pass
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Test Report No.

BE_FLC Tant Cain 500 RCL 150 10HE-S0Hed

Fipamey [
. Frequency | Resuls Faclar {0B) | Liril Wargin Celeclor | Table Heighl ANT Werdicl
(hHz [Tt ] (GEm) (dBj kel L=

1 200 299 2584 17,23 T4.0 48,36 Peak 208,40 100 ‘erdical | Pass
2 8763254 34E3 -18.22 4.0 3832 Peak e 100 ierical | Pass
3 G303 497 28.60 -12.38 40 Ja40 Peak 2T 100 vierical | Pass
4 1821078 | 285 BRG] a0 LT Prak 0.7 100 Verical | Pass
3 147114 885 | 4345 10,24 4.0 30,55 Peak L7220 100 Vertical | Pass
L] 13769.231 | 45.08 -2 4.0 2694 Peak 217.80 100 Miermical | Pass
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Test Report No.

BE_FOC Tant Con MO0 FCE 150 15GHr-250Hr-4

Froquercy (MHE

Ma. Frequancy | Resufia Factor (dB) | Limi Margin Detector | Table Heignt ANT Werdict
-z} (B {dBm) (dB {ol (=

1 2905002 | -10.87 a0 46.60 Peak 1.3 100 Hewizen | Pass
Lal

2 Gyhs 4 X4 05 1906 T4 F39 64 Peak £ 40 100 Honzon | Pass
Ll

3 2503487 3534 -12.38 Ti.0 35.66 Peak 22310 100 Hordzon | Pass
tal

4 14530070 | 44 59 -9.30 a0 2941 Peak 17700 | 100 Horizon | Pass
Lal

5 160566.943 | 4482 -5.78 40 29.08 Peak B5.20 100 Honzen | Pass
tal

L 24675024 | 4516 188 40 2864 Peak 35220 | 100 Heizon | Pass
Lal
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Test Report No.

REFOC Test Care 2400 FCC 150 LEHESSEHEY

AN W
L
4 W
M1
el
|
] — il L.-‘.___._EW
1051 1500 E ] F=] S
Frsgamcy [WiHs
Mo, Fraquency | Resuls Factor {dB) | Limi Wargin Celeclor | Table Heighl AHT Werdicl
(| MHZ) [gBunim) (dBuNm) (dE} lal o

1 2654 406 2T ea S15.07 a0 #6.11 Peak TEAG | 100 werical | Pass
2z G816 184 a54d -18.86 4.0 3as Peak W2ED | 100 Verical | Fass
3 S50 497 37 87 238 4.0 3613 Peak B 10 100 Verical | Pass
4 14735202 | 44.59 214 4.0 2041 Peak 18580 | 100 Verdical | Pass
] 15781.218 | 44.60 -G5.37 T4.0 2940 Peak 540 | 100 Vierical | Fass
& 23TIT.283 | 44T -11.83 4.0 29,63 Peak 26740 | 100 Vierical | Fass




Produkte Appendix 1

Products A TUVRheinIand@

.. . . Seite 50 von 60
Prafbericht - Nr.: 16085910 001 Page 50 of 60
Test Report No.

BE_FOC Tent Caig 2400 FIC AS0 IGHEDSGHEH

Fraquercy (MHO
MHa, Fraquency | Resuls Facor {gB) | Lim# MEargin Detector | Table Heighl ANT Werdicl
Wz} (dBum) (dBuYIm) | (B (ol (i

1 G755 204 33 -18.07 T4D 40,29 Peak 23350 100 Hoxizan | Fass
Lal

2 513457 o7 .8r -13.37 4.0 3613 Peak 23440 100 Honizen | Pass
tal

1 14914 L85 | 43 46 -10.24 40 054 Peak LEAE0 [ 100 Hodzon | Pass
tal

] 14042058 | 44.42 -947 4.0 2858 Peak 74.20 100 Hevizon | Pass
tal

5 16056943 | 4453 -ATe 4.0 2842 Prak 15740 | 100 Hodzen | Pass
tal

8 217632 | 4333 “11.71 4.0 e 1 e Peak 5270 100 Hewizon | Pass
Lal
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Test Report No.

[ SRR TRl TR £ L i L D [P v TR

I“,'-l'l'-l'-

L

1] 1500 M ] FHE

Traquerey (M1IF)
I, Fraguency Resuls Factor (88) | Limi Wargin Celecloer | Table Heighl ANT Werdicl
M-z G ] (dBuvim) (dBy () =yt

1 G755 204 3216 -19.07 TaD 41,54 Peak 258,70 100 Hovizon | Pass
Lal

z B503.487 3563 -12.38 4.0 3a.07 Feak 355.80 100 Hofizen | Fass
tal

3 14126 873 | 42 45 ~10.45 40 i -1 Peak 45 40 100 Haorzon | Fass
lal

4 14842058 4374 -047 TA4.D I0TE Peak 1770 100 Hadizan | Pass
tal

5 15781.218 | 4325 -BAT 4.0 3062 Peak AXRA0 | 100 Honzoen | Fass
tail

a8 22055 062 4180 11,86 4.0 3210 Peak Zd4 10 100 Horizon | Pass
Lal
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Test Report No.

K LG lanl CammAR00 6L 184 TEd e led

Fregpsty [y
o, Frequency | Resuls Faclor () | Limi Margin Delecior | Table Heighl ANT Werdicl
(MHZ} [FBuVEm) [aBuNIm) (dBh lal ({0t
i 2000899 23.50 “17.23 4.0 48,10 Peak 21350 100 Verical | Pass
2 G706 254 3408 S9.22 740 3962 Peak 17030 | 100 Vedical | Pass
3 G503 487 38.89 1235 4.0 i L Peak 15810 | 100 Verdical | Pass
i 14630.070 | 44.79 -9.30 4.0 28.1 Peak 13540 | 100 Veitical | Pass
] 16044.955 | 44.72 -8.27 .0 29.28 Peak 7010 100 Vertical | Pass
& 24856144 | 4480 117 40 2915 Peak 206.70 | 100 Verical | Pass
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Test Report No.

Seite 53 von 60

16085910 001 Page 53 of 60

K LT famk Coam ARDEECL T840 100 il bed

Wy W

)

1500 frem &N g

Froguony (eHD
Mo, Fraquency | Resuls Factor {(dB) | Limit Wargin Detecter | Table Heighl ANT Werdicl
{MHz) [l =TH N ] (dBuNm) | (B ]| e}

1 2958 002 2503 -10.87 4.0 45497 Peak 1ES AL 104 Hexizon | Fass
lal

Z G515.184 3305 -18.866 4.0 40.85 Peak 232.80 100 Howizen | Fass
bal

2 SA00 497 war 12,38 40 653 Prak TEEL | 100 Harizen | Fass
tal

q 9963.057 3662 -14.41 a0 ir.o8 Peak 358.50 100 Harizon | Pass
tal

S 14518.082 | 4313 -a.27 4.0 3087 Peak 24290 100 Horizen | Pass
tail

L] 1605G6.943 | 43.59 =& TR Ta.0 30,01 Peak 185.10 100 Horigon | Pass
Lal




Produkte Appendix 1

Products A TUVRheinIand@

.. . . Seite 54 von 60
Prafbericht - Nr.: 16085910 001 Page 54 of 60
Test Report No.

BE FOC Tant Cain J00REL 150 10HESSEHEN

WA ™

Frucpaney s
Me. | Frequemsy | Resuls Facler (0B | Linn Margin | Delecler | Table Heighl | ANT ierdiel
{Hz) [ZBuVEm) (M) (dBh 1@l (=g 1]

1 19648 401 2818 17,24 Ta.0 47,62 Peak 21080 108 Vedical | Pass
2 8778224 3445 -18.10 Ta.0 J8.54 Peak 6.10 100 wieical | Pass
3 333 467 St | -14.24 4.0 36.38 Feak 20010 100 verical Fass
4 14618083 | 4457 B ek 4.0 29.43 Peak 59200 | 100 Verical | Fass
3 15781.2159 | 44.57 -8 57 T4 2943 Feak 205,00 100 ‘erdical | Pass
& 24B885.012 4439 -11.67 4.0 2961 Peak 318.70 100 Wiartical Pass
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Test Report No.

KOO Tast Com 00O 1840 10020 ked)

Froquemy (MHS

Mo Fraquency | Resuds Faclor {dBH) | Limi Margin Delector | Table Heighl ANT Werdict
{MHz) (dEL ) (dBuNim) (dB: 1ol (g

1 295002 2.2 1057 4.0 4778 Prak A0 | 100 Honzen | Pass
tail

'] 705 214 27 1806 4.0 4121 Peak 450 100 Herizon | Pass
Ll

3 9503487 35.58 -12.30 4.0 T4 Peak 245.80 100 Hevizon | Pass
Lal

4 14114.835 | 1.7 -10.34 4.0 3228 Peak 280,40 103 Honzen | Pass
tal

5 14042050 | 4345 47 40 085 Peak 27 a0 00 Hodizon | Pass
E]

& 16020878 | 43.79 846 4.0 3021 Peak TRA0 100 Hexizon | Pass
Lal




Produkte Appendix 1

Products A TUVRheinIand‘g’

.. . . Seite 56 von 60
Prafbericht - Nr.: 16085910 001 Page 56 of 60
Test Report No.

EF_FTC Teat Cute JMODT 150 1GHr-/S0H-

v gpisracy |y
L Fraquency | Resulls Factor (dB) | Limit Margin Delaclor | Table Haighl ANT Werdicl
{MHz) (B (dE M) (dB} [al (=t

1 1953 Q01 2805 7,24 Ta.0 4785 FPeak 214,60 10 Viedical | Pass
Z G765 254 3477 -18.22 TA.0 39.23 Peak .50 108 Wertical Fass

3 G963 037 3832 -14.414 Ta.0 3568 Peak 222.00 100 ‘arlcal | Pass

4 14914885 | 4342 -10.24 40 058 Frak 33940 [ 100 Verical | Pass

s 14542 050 44 85 B R T4.0 29.%2 Peak 285.50 108 Wertical Fass
] 9513467 3870 -13.37 Ti.0 35.50 Peak 4.40 100 Wertical | Pass
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Test Report No.

BEFUE TestCaie JA00FCE [0 |GHESSEHER

[T

T
8] 15000 ana =N oty

Fraquercy (MHZ)
Mo, Fraquency | Resuls Faclor (d8) | Lind Margin Deleclor | Table Heighl ANT Werdicl
{hHz) (BN (R (dB} el [t

1 GA0G 194 A7 16.95 740 4063 Peak FR2.00 100 Hovizon | Pass
Lal

2 9513 487 3542 1337 4.0 3758 Peak BE.10 100 Horzen | Pass
tal

3 12740280 | 3815 285 4.0 3565 Peak 154 10 108 Hanzan | Pass
Lal

4 13707.283 | 40.81 -13.58 4.0 3319 Peak 313.50 100 Hodzen | Pass
tal

3 14818052 | 4308 927 40 30,82 Peak 15110 100 Harizon | Fass
Lal

] 160:56.943 | 42.82 -3.78 .0 31.08 Peak 208,30 100 Horzen | Fass
tal
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Test Report No.

BEFLC Tanit Cain 2800 FLL 150 1GHE-SCHEe-

1 Al 1
'l"‘i- 1 1 1
L 1500 e & i
Fragpainey |t
Mo, Fraquency Results Factor {d8) | Limil Margin Delecler | Table Heighl ANT Werdicl
Wz (4= ] (aEm) (dBj 1ol L=y
1 1954 401 2580 724 T4.0 L4510 Peak 152,20 100 Verical Fass
2 G785 214 4.1 -19.06 4.0 I8.E0 Peak 155,40 100 Vertical | Pass
3 503 487 3860 -12.30 4.0 3540 Peak A7.20 100 erical | Pass
q 14126673 | 43. 1 -10.45% 4.0 3063 Heak 236,390 s verical | Fass
3 16020873 | 44.09 846 40 281 Peak LRk L 100 Verical | Pass
& 24220778 | 4455 11.20 740 2942 Peak 51.54 100 Merical | FPass
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Job No.: STS1TOT014 Ant.Polar.: L1
Standard: FCC Partis CE-Class B_QP Dabe: 20 7/7IT Time:8:50:32
Test item: Conducted Emission Distance:
Company: L Temp.{CHum.{%RH): 25.4{C)e1%RH
Maodel: ! Power: AC 120V/80Hz
Mode: BT Test By:
Description:
10 dBu
Limit1- —
Limil2: -
.%_K |
o O e L
. % m
"I.HTIM‘HF!
A MMHW&M i Ml
’ e S i
e A w i "F*“ﬂ*'qu_l.‘,,,,_.,wﬂd"rwmﬁ”'{'vubﬁm.-,r’-wa--*wmr-\.u-p-)...__,_w_h“_" =
i Y B T
0.150 ns MHz) 5 30.000
Ma. Frequency Reading Cormect Resuit Limmit Margin Height Degres Remark
{MHz) {dBuV} | Factor(dB) | (dBuv] | (dBuV) | (dB) {cm} {deq.]
1 | oteso | 3zos | e7s | 414 | eam | 2237 | | QP
2 0.1860 475 9.78 145 5421 | -30.68 AVG
3 02580 .02 10.04 4105 61.50 | -2044 LP
4 02580 G610 1004 1614 | 5150 | -3536 NG
) 035380 2558 1003 3081 57 80 -18.29 QP
G 035480 13 44 10.03 2347 A7 80 -24 43 AVE
7 1.6740 21.72 478 3.5 5800 =24 .48 ar
8 1.6740 238 ara 12.15 4500 | -33.85 MG
b 32300 2068 931 3045 a6.00 | -25.91 QP
10 32300 038 2.581 10,15 4500 | -33.81 MG
11 47380 1980 485 2865 9600 =26 55 aP
12 47380 | 411 | 985 | 874 | 4600 | 37.28 AVG
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Job No.: STS1707014 Ant.Polar.: M

Standard: FCC Partis CEClass B_QP Date: 201 77T Time:B:54:51

Test item: Conducted Emission Distance:

Company: 6 Temp.{CyHum.[%RH): 25 4{C)E1%RH

Madeal: ! Power: AC 120\180Hz

Made: BT Test By:

Description:

100 dBuy

| i 1~
Lmmall 2

EA2017 H3E\T BA\STS170701445T51707014.db 42

."\
'1|_ ’AA "J,II'IJllr,_,.,- 1%
AL vl
1 ™ J'I A" A )F \ Wl” e
LW TR TN O o o A A R LAY
mn
150 5 HHz) 5 ]
Ma. Freguency Reading Cormect Resuit Limit Margin Height Degres Remark
{MHz) (dBuV) | Factor(d®) | (dBuv) | (dBuV) | (dB) [ (em) | (deg)
1 | 01840 | 3186 | 988 | 4172 | 6386 | -z214 | aP
2 0.1540 5 08 386 1454 | 5388 | -38.92 AVG
3 0.3850 2958 10.08 39.68 58.15 -18.47 aF
4 0. 3850 582 10.08 19.91 48.15 -28 24 ANG
5 1.2100 18203 281 28,84 56 00 2716 QP
G 1.2100 0 a9 981 10.40 4500 -5 60 AG
7 1.78a60 17.57 b2 1] 2743 5600 -28.57 ar
8 1.7850 -1.33 9.86 8.53 45,00 3747 ANG
g 33180 1720 992 2712 55.00 -28.88 aF
10 33380 1.87 292 8.05 4500 a5 MG
11 50340 ‘H':. a0 982 268,52 60.00 -33 48 QP
12 | Go3da | 242 ag2 | 750 | 5000 | -4280 AVG
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